Part No.

Description

Qty per Vehicel

PMZ150-4-A-001

speedometer cover

PMZ150-4-A-002

speedmeter

PMZ150-4-A-003

horn switch

PMZ150-4-A-004

start-up switch

PMZ150-4-A-005

ignition switch

PMZ150-4-A-006

L&R steering switches

PMZ150-4-A-007

Near and far light switch

PMZ150-4-A-008

sub cable,Left switching

PMZ150-4-A-009

sub cable,Right switching

PMZ150-4-A-010

Mileage line

PMZ150-4-A-011

lock assy

PMZ150-4-A-012

seat lock cable

PMZ150-4-A-013

SELF-TAPPING SCREW ST4.2x16

PMZ150-4-A-014

SELF-TAPPING SCREW ST4.2x12

PMZ150-4-A-015

HEXAGON BOLT M5*12

PMZ150-4-A-016

Hexagon socket M6x12

NI=INDWa -




Part No.

Description

Qty per Vehicel

PMZ150-4-B-001

front cover

PMZ150-4-B-002

Front panel

PMZ150-4-B-003

trim,Front panel

PMZ150-4-B-004

headlight

PMZ150-4-B-005

side reflector

PMZ150-4-B-006

SELF-TAPPING SCREW ST4.8x16

PMZ150-4-B-007

SELF-TAPPING SCREW ST4.2x12

PMZ150-4-B-008

HEXAGON NUT M6

NIOININ|= || —

Part No.

Description

Qty per Vehicel

PMZ150-4-C-001

tool box

1




PMZ150-4-C-002

decorative parts of luggage

PMZ150-4-C-003

footrest board

PMZ150-4-C-004

FRONT LUGGAGE BOX

PMZ150-4-C-005

Helmet hook

PMZ150-4-C-006

USB charger

PMZ150-4-C-007

horn

PMZ150-4-C-008

BATTERY COVER

PMZ150-4-C-009

nameplate

PMZ150-4-C-010

Connector, Toolbox

PMZ150-4-C-011

flat washer M6

PMZ150-4-C-012

CLIP

PMZ150-4-C-013

HEXAGON BOLT M6x16

PMZ150-4-C-014

SELF-TAPPING SCREW ST4.2x12

PMZ150-4-C-015

rivet

PMZ150-4-C-016

SELF-TAPPING SCREW ST4.2x12

(SNl N I N Y I Y Y Y N BN

Part No.

Description

Qty per Vehicel

PMZ150-4-D-001

front fender

PMZ150-4-D-002

front fender

PMZ150-4-D-003

relay

PMZ150-4-D-004

requlator

PMZ150-4-D-005

tie

PMZ150-4-D-006

main wire harness

PMZ150-4-D-007

flasher

PMZ150-4-D-008

CDI

PMZ150-4-D-009

CLIP

PMZ150-4-D-010

SELF-TAPPING SCREW ST4.8x16

PMZ150-4-D-011

HEXAGON bolt M6x16 with gasket

PMZ150-4-D-012

HEXAGON bolt M6x16

WI=ININ = =N ] ™




Part No.

Description

Qty per Vehicel

PMZ150-4-E-001

decorative cover L

PMZ150-4-E-002

decorative cover R

PMZ150-4-E-003

tail light

PMZ150-4-E-004

REAR WHEEL FENDER

PMZ150-4-E-005

Rear license plate light

PMZ150-4-E-006

bracket,Rear license plate

PMZ150-4-E-007

rear L&R reflectors

PMZ150-4-E-008

Rear reflector

PMZ150-4-E-009

HEXAGON NUT M5

PMZ150-4-E-010

SELF-TAPPING SCREW ST4.2x12

PMZ150-4-E-011

CLIP

PMZ150-4-E-012

SELF-TAPPING SCREW ST4.8x16

PMZ150-4-E-013

flat washer M6

PMZ150-4-E-014

HEXAGON BOLT M6x16

PMZ150-4-E-015

HEXAGON NUT M6

NININIWIWIO W= (N[ === ]—




Part No.

Description

Qty per Vehicel

PMZ150-4-F-001

base plate,Fuel tank

PMZ150-4-F-002

fuel tank

PMZ150-4-F-003

fuel tank cap

PMZ150-4-F-004

Qil Level Sensor

PMZ150-4-F-005

QOil Level Sensor Seal

PMZ150-4-F-006

Qil Level Sensor Plate

— -

PMZ150-4-F-007

oil tube

PMZ150-4-F-008

filter

PMZ150-4-F-009

windpipe

PMZ150-4-F-010

Seat lock plate

PMZ150-4-F-011

Bracket,Rear fender

PMZ150-4-F-012

HEXAGON BOLT M6x12

PMZ150-4-F-013

HEXAGON BOLT M6x16

PMZ150-4-F-014

HEXAGON NUT M6

.h.p\]_\_\_\_\l\)ojl\)_\_\_\_\




Part No.

Description

Qty per Vehicel

PMZ150-4-G-001

seat

PMZ150-4-G-002

luggage

PMZ150-4-G-003

rear carrier

PMZ150-4-G-004

FRONT SHROUD, LUGGAGE BOX

PMZ150-4-G-005

Hanger Plug

PMZ150-4-G-006

Idle Speed Adjustment Cover

PMZ150-4-G-007

Inner lid,Luggage

PMZ150-4-G-008

flat washer ®6*16

PMZ150-4-G-009

HEXAGON BOLT M6x16

PMZ150-4-G-010

SELF-TAPPING SCREW ST4.8x16

PMZ150-4-G-011

HEXAGON BOLT M8x30

e DY B B B B S S B B B B

PMZ150-4-G-012

HEXAGON BOLT M8x25




A

~Part No.

Description

Qty per Vehicel

PMZ150-4-H-001

front cover of speedometer

PMZ150-4-H-002

wind screen

PMZ150-4-H-003

Front wheel Fender

PMZ150-4-H-004

Left guard

PMZ150-4-H-005

Right guard

PMZ150-4-H-006

SELF-TAPPING SCREW ST4.2x12

PMZ150-4-H-007

HEXAGON BOLT M6x16

PMZ150-4-H-008

CLIP

PMZ150-4-H-009

Flange Phillips head with gasket M5x12

PMZ150-4-H-010

flat washer ®6*16

PMZ150-4-H-011

SELF-TAPPING SCREW ST4.8x16

o.p_\cn.poo_\_\_\_\_\

—_—




Part No.

Description

Qty per Vehicel

PMZ150-4-1-001

handlebar

PMZ150-4-1-002

REAR BRAKE CABLE

PMZ150-4-1-003

Throttle cable

PMZ150-4-1-004

GRIP,L

PMZ150-4-1-005

GRIP,R

PMZ150-4-1-006

throttle fixing base

PMZ150-4-1-007

Brake Handle

PMZ150-4-1-008

balance block

PMZ150-4-1-009

HEXAGON BOLT M10*50

PMZ150-4-1-010

LOCK SLEEVE

PMZ150-4-1-011

HEXAGON NUT M10

PMZ150-4-1-012

M10 Bullet Pad

1
1
1
1
1
1
1
2
1
1
1
1




Part No.

Description

Qty per Vehicel

PMZ150-4-J-001

Air Filter Holder

PMZ150-4-J-002

Air filter cartridge

PMZ150-4-J-003

Air filter cover

PMZ150-4-J-004

Air Filter Clamp

PMZ150-4-J-005

air filling valve

PMZ150-4-J-006

Clamp.air filling valve

PMZ150-4-J-007

SELF-TAPPING SCREW ST4.8x18

PMZ150-4-J-008

HEXAGON BOLT M6x30

PMZ150-4-J-009

Air filter assy

1
1
1
1
1
1
6
2
1




Part No.

Description

Qty per Vehicel

PMZ150-4-K-001

FRONT BRAKE PLATE

PMZ150-4-K-002

Front disc brake assy

PMZ150-4-K-003

front rim

PMZ150-4-K-004

FRONT TIRE

PMZ150-4-K-005

inflating valve

PMZ150-4-K-006

steering column

PMZ150-4-K-007

front absorber, L

PMZ150-4-K-008

front absorber,R

PMZ150-4-K-009

counter

PMZ150-4-K-010

bearings

PMZ150-4-K-011

clip,Mileage line

PMZ150-4-K-012

clip,disk brake

PMZ150-4-K-013

HEXAGON BOLT M10*200

PMZ150-4-K-014

Front axle cap M12

PMZ150-4-K-015

FRONT WHEEL BUSHING ¢ 20x ¢ 10x21

PMZ150-4-K-016

dust cover,Front axle cap

PMZ150-4-K-017

dust cover,Front axle

PMZ150-4-K-018

HEXAGON BOLT M10*40

PMZ150-4-K-019

HEXAGON BOLT M8*35

PMZ150-4-K-020

HEXAGON BOLT M6*12

PMZ150-4-K-021

FRONT BRAKE PLATE SCREW

(611, 0]\ S] FL EEN NEN EEY JE JE JE\ LY LY LY JIL ) I\ JELN) JEL ) PEL ) PEL ) PEE ) PN




Part No.

Description

Qty per Vehicel

PMZ150-4-L-001

frame

PMZ150-4-L-002

steering column

PMZ150-4-L-003

hanger

PMZ150-4-L-004

center stand

PMZ150-4-L-005

side stand

PMZ150-4-L-006

Bracket, front cover

PMZ150-4-L-007

High pressure package

PMZ150-4-L-008

spring,side stand

PMZ150-4-L-009

spring,center stand

PMZ150-4-L-010

repositionable rubber,center stand

PMZ150-4-L-011

bushing,repositionable rubber,center stand

PMZ150-4-L-012

Hanger,Rubber

PMZ150-4-L-013

repositionable rubber,side stand

PMZ150-4-L-014

HEXAGON BOLT M6x20

PMZ150-4-L-015

HEXAGON BOLT M6x16

PMZ150-4-L-016

HEXAGON BOLT M10x55

PMZ150-4-L-017

bushing,hanger

PMZ150-4-L-018

HEXAGON BOLT M10x25

PMZ150-4-L-019

HEXAGON NUT M10

PMZ150-4-L-020

bushing,center stand

PMZ150-4-L-021

HEXAGON NUT M6

PMZ150-4-L-022

HEXAGON BOLT M6x25

SN2 INIIN =N




Part No.

Description

Qty per Vehicel

PMZ150-4-M-001

rear tire

PMZ150-4-M-002

valve

PMZ150-4-M-003

FRONT WHEEL

PMZ150-4-M-004

muffler

PMZ150-4-M-005

cover,Muffler

PMZ150-4-M-006

engine

PMZ150-4-M-007

Rear Shock Absorber

PMZ150-4-M-008

Rear inner fender

PMZ150-4-M-009

Rear connection plate

PMZ150-4-M-010

Brake Block

PMZ150-4-M-011

carburetor

PMZ150-4-M-012

Muffler Gasket

PMZ150-4-M-013

screw,cover,Muffler

PMZ150-4-M-014

axle bushing M17*25,Rear wheel

PMZ150-4-M-015

axle bushing M17*10,Rear wheel

PMZ150-4-M-016

HEXAGON BOLT M10*185

PMZ150-4-M-017

HEXAGON NUT M16

PMZ150-4-M-018

HEXAGON NUT M10

PMZ150-4-M-019

HEXAGON BOLT M8*32

PMZ150-4-M-020

HEXAGON BOLT M8*45

PMZ150-4-M-021

HEXAGON BOLT M10*40

PMZ150-4-M-022

HEXAGON BOLT M6*12

PMZ150-4-M-023

HEXAGON BOLT M6*32

NIWIBRININ|=|= = INNW -




Part No.

Description

Qty per Vehicel

PMZ150-4-N-001

rearview mirror,L

PMZ150-4-N-002

rearview mirror,R

PMZ150-4-N-003

Tools Set

PMZ150-4-N-004

Spark plug wrench

PMZ150-4-N-005

Open-Ended Spanner 12x14

PMZ150-4-N-006

Open-Ended Spanner 8x10

PMZ150-4-N-007

double-ended screwdriver

PMZ150-4-N-008

M6 hexagon wrench

PMZ150-4-N-009

battery

PMZ150-4-N-010

user manual

PMZ150-4-N-011

vin cover

A PEL Y Ly LY (LY (SS9 NSy L | ML\ PSSy PR N




